djamato

Parts List

HIGH SPEED CYLINDER BED INTERLOCK STITCH MACHINE
with LEFT-HAND TRIMMING KNIFE

VC3711M

MODEL & DEVICES

VC3711M

UT-A42 UT-A44F ST2-A UT ST2

% YAMATO SEWING MACHINE MFG. £0,LTD



N=—YUX+ DR

ZDI—Y YR MIVCI7TTIM-156LZERETILICLUTA AR ZERLTWVWET,
EE1~16ICIEEFRETILZERHEL TVET,

HB17T~HEESFZTHL TVWET,

IR=Y Y RAMNCEESNTWBNZT—DTERIAERXAEXBZERD UL TVET,

TE50HA (Parts No. DRBICEEEINTWED, )

[ ]1RIEDONR—=YUIAMHUT, SEZEESNEBRERDLTVWET,
[ ] WiEIAParts No. KU VEORIR

¢ FEO/I—YUIMNHRHULT, SEEBMENEERRTETILERDLTWVWET,

BRIEXDOBOZER ,

S ZONR—YVURNMCEHESNTWBEEE TEXOERIE, Parts No.(flZ1E. 3500201) THEEWVWL X
ERS

Y% 0068011MHAIE. 006801168011 TTEIXTE LY,

Y IFFa—TJElENORBRIREFERIZEMSETIV,

BE. ZON—=YYRNOEEBER. KRILLDEEENDIH[BENHDEXIDTTTETI W,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VC3711M-156L,
The items from No.1 to No.16 contain the standerd model.

The following items included No.17 contain the Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
Y% When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" . :
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents HX

MISCELLANEOUS COVERS(1) FX—EF (1) 1
MISCELLANEOUS COVERS(2) HIN—ER (2) 2
MISCELLANEOUS THREAD EYELETS RiEBRR 3
MISCELLANEOUS BUSHINGS ‘ 7y a Bk 4
MAIN SHAFT DRIVING MECHANISM T 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM F#RUEREVEE 6
NEEDLE BAR MECHANISM StEEE 7
PRESSER FOOT MECHANISM BIRE 8
SPREADER MECHANISM B U RIL— /BB 9
LOOPER DRIVING MECHANISM IL—IREE 10
FEED DRIVING CONTROL MECHANISM BX Y BETEE 11
NEEDLE GUARD & FEED DRIVING MECHANISM HEISRUCEVEE 12
KNIFE DRIVING MECHANISM X A8 13
MISCELLANEQOUS SUCTION PIPE R3A BB R 14
LUBRICATING MECHANISM(1) amEseE(]) 15
LUBRICATING MECHANISM(2) famheE(2) 16
UT-ACI0O DEVICE(1) UT-ADOOEE(T) 17
UT-AO0O DEVICE(2) UT-AOOEE(2) 18
UT-AOLC DEVICE(3) UT-ADODEE(3) 19
UT-A42, UT-A44F DEVICE(4) UT-A42, UT-A44F%iE(4)20
ST2-A DEVICE ST2-A%E 21
UT DEVICE(1) UTRE(1) 22
UT DEVICE(2) UTRE(2) 23
UT DEVICE(3) UTXRE(3) 24
UT DEVICE(4) UTRiE(4) 25
ST2 DEVICE ' ST2%E 26
EXTRA PARTS HERRMA 27
THREAD STAND & ACCESSORIES(1) RUARUT7 7Y YER(1)28
ACCESSORIES(2) o9 YRKR(2) 29
WARNING LABEL BEIRIL 30

INDEX %5l 31




VC3711M



MISCELLANEOUS COVERS(1)
O

HANR—BEFKR(T)

RefNo Parts No. Description m Amt. Req
1 3210002 Top Cover EAHNR— 1
2 110045 Screw(M4-0.7 X 12) rxry 11
3 3500430 Top Cover Gasket EANR—RyEY 1
4 0068011 Oil Sight Window FAIERE 1
5 0020759 Top Cover Seal Plug LA 1
6
7 3204040 Head Cover Ay RANR— 1
8 3500431 Head Cover Gasket Ay RANR=RyF 1
9 0093864 Head Cover Seal Plug S 1

10

11 3180023 Side Cover Hinge BHEFAN—-EY 1
12 3180024 Side Cover Hinge Gasket BREF AN IRy FY 2
13 110048 Screw(M4-0.7 X 10) rxy 2
14 3100042 Side Cover Hinge Pin Y AN—E Iy 1
15 160000 Screw(M3-0.5 X 3) =87 1
16 3180025 Side Cover ¥/ — 1
17 3180026 Side Cover Gasket BRI HN—y Y 1
18 000924 Seal Plug(Rubber) SEAR (T L) 1
19 3110160 Cloth Plate JAOX7L—h 1
20 110041 Screw(M4-0.7 X 8) xRy 2
21 0094201 Cover Latch Spring HIR—Zy FIRX 1
22 110012 Screw(M4-0.7 X 5) =87 1
23 3100046 Side Cover Hook BREFHNR—=T w7 1
24 300101 Conical Spring Washer mXxT vy 1
25 170002 Screw(M4-0.7 X 5) xR 1
26 3110185 Supplementary Cloth Plate I 0R 7L — MEBR 1
27 110100 Screw(M3-0.5 x 5) kExy 2
28 3100004 Oil Reservoir piil-Son 1
29 3100005 Oil Reservoir Gasket W IYF Y 1
30

31 0020137 Drain Hole Seal WEFRI Ny F 1
32 005075 Screw(3/8-24 x 8) SHRFRY 1
33 4109410 [4109403] Model Plate(See the below) AHIR(T S R) 1
34 000726 Rivet 1E A gk 5
35

36 120016 Screw(M8-1.25 x 20) Exy 4
37 340000 Machine Frame Supporting Bar Ny RXTHE 4
38 6209401 [2049401] Serial Number Plate HBEIL— 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() BER 2 M OBRIIEEA(F —ViEE. FRES D)2 BRI E (3w,

Note : Ref. No. 14 Side Cover Hinge Gasket is adhered with two plates.

(%) Ref. No. 140X A N— v P8y F Uk, 28k y FEEE)TT,

VC3711M



N
\

\
.
N
\
N
\
\
\
\
\
PRV

N

N
I

VC3711M



MISCELLANEOUS COVERS(2)
.

HIR—BER(2)

2

Ref.No Parts No. Description m % Amt. Req
1 3180027 Cloth Plate(Large) JAXATL—MK) 1
2 120009 Screw(M4-0.7 x 12) IExy 5
3 3110167 Slide Cover(48, 56) B Uik 1
4 3100020 Crank Chamber Cover FhAIN— 1
5 3180035 [3100021] Crank Chamber Cover Gasket FhANK—=ICyF 1
6 130003 Screw(M1-0.7 X 7.3) kExy 7
7 0093864 Seal Plug B 4
8 0065275 Seal Plug E 1
9 -0020759 Seal Plug S 1

10 3500432 Rear Cover Gasket VA AG S 1
11 3100016 Rear Cover #BhHIR— 1
12 110013 Screw(M4-0.7 X 8) jI= ) 6
13 3100113 Needle Bar Guard gHEH— R 1
14 3110014 Supplementary Slide Cover(48, 56) B REEIR 1
15 3110166 Stitch Plate Support FHARELS 1R 1
16 110041 Screw(M4-0.7 x 8) xRy 2
17 000651 Knock Pin oYy 2
18 3100050 Feed Regulating Pushbutton Ty amy Yy 1
19 3100051 Feed Regulating Pushbutton Spring 7w ¥ aMR¥ /A% 1
20 0033024 Retaining Ring AhyFUy 1
21 3100053 Oil Defender WS 1
22 110012 Screw(M4-0.7 X 5) xRy 3
23 190005 Screw(M4-0.7 X 5) INRETRY 2
24

25 000015 Nut Fvhk 1
26 3040040 [31800311 Front Cover Hinge BIEFHNN—EbY 1
27 110016 Screw(M4-0.7 X 14) =7 2
28 3180304 Front Cover(Lower) IR H/—(T) 1
29 170001 Screw{M4-0.7 x 8) = 1
30 300100 Conical Spring Washer mRxTy v 2
31 160001 Screw(M4-0.7 x 4) kxry 1
32 180005 Screw(M5-0.8 X 8) =87 1
33 110031 [110045] Screw(M4-0.7 x 12)[M4-0.7 X 12} =z 1
34 0094201 Cover Latch Spring NIR—=Z v FIREK 1
35 3180305 Front Cover(Upper) BIFF 7 /X8— (k) 1
36 130002 Screw(M3-0.5 X 6) xRy 2
37 3110012 Upper Knife Adjusting Lever Cover EAXHFEL IN—HIK— 1
38 000014 Washer Tyy 3
39 110002 Screw(M3-0.5 x 5) =z 3
40 3110070 Edge Guide({Left) EHRE) 1

Ref. No 41 to 61

See the following page.

VC3711M



(6} )
N

N

)
\
A@\L
<
-

VC3711M



Ml.SCELLANEOUS COVERS(2)
L

HIX—BER(2)

2

RefNo Parts No. Description m A Amt. Req
41 3110072 Edge Guide Chip ERFT 1
42 004182 Screw(3/32-56 X 2.5) IR 1
43 000538 Washer A 4 1
44 110008 Screw(M4-0.7 X 5.4) bxy 1
45 3110108 Fabric Guide Holder HwAHARE 1
46 000538 Washer Ty 4
47 110009 Screw(M4-0.7 X 8) = 2
48 3110115 Fabric Guide wHAR 1
49 000535 Washer vy 2
50 000644 Spring Washer ATV T Ty 2
51 004358 Screw(9/64-40 X 5.6) I8 2
52 3110073 Fabric Guide(Right) wHAT RH) 1
53 110043 Screw(M4-0.7 X 14) xR 2
54 2100265 Spacer ANR—t 2
55
56 160007 Screw(M6-1 X 6) B 1
57
58
59 110079 Screw(M4-0.7 X 8)(with Gasket) IERI(E—IAE) 2
60 3100034 Supplementary Tension Disc Cover INERFMAIN— 1
61 110101 Screw(M3-05 x 3) kxy 2

VC3711M



VC3711M



MISCELLANEOUS THREAD EYELETS
e

Rk

3

Ref.No Parts No. Description m % Amt. Req
1 0024084 Thread Tension Spring Cap REAFNREyYYT(L) 5
2 0024083 Tension Spring Bushing $#FF v bEIYIEX 5
3 0030255 Tension Spring(Needle) HRAF/INER(ED 3
4 0032952 Tension Spring (Looper, Top Cover) %\ F/NNR(L—/EID) 2
5 0090071 Thread Tension Spring Retainer FEATFNRFY Y I(T) 5
6 000177 Felt Zx) bk 5
7 0031111 Tension Disc FFm 10
8 290029 Tension Post RERFHE 5
9 0090812 Tension Post Ferrule RAFERBL 5

10 3500287 Tension Disc Separator RIEAR 1
11 0090856 Tension Disc Eyelet HFEFMARE 5
12 0090807 Thread Lead-in Guide FATFERE 5
13 3500286 Tension Post Support REBFE 1
14 110013 Screw(M4-0.7 X 8) =87 6
15 3200048 Top Cover Thread Eyelet(Left) Bl RE () 1
16 110009 Screw(M4-0.7 x 8) xRy 5
17 0093556 Looper Thread Eyelet(Long) W—ICRER) 1
18 3100088 Supplementary Tension Spring INRFINR 1
19 3100085 Supplementary Tension Disc{Lower)  /NEFIL(T) 1
20 3100084 Supplementary Tension Disc(Upper)  /NEFI(L) 1
21 170004 Screw(M3-0.5 x 9.6) Exy 1
22 3100076 Tension Disc Guide AFEFMAA R 1
23 110101 Screw(M3-0.5 x 3) xRy 1
24 3100083 Looper Thread Guard IR A—R 1
25 3100082 Looper Thread Eyelet(Center) JL—ICRE () 1
26 110100 Screw(M3-0.5 X 6) Exy 1
27 0020119 Thread Eyelet Pipe KB/ T 2
28 3500285 Thread Eyelet Pipe Holder PCIAC @ i 1
29

30

31 3500284 Thread Guide Plate HFRENIKR - 1
32 3200047 Top Cover Thread Eyelet(Right) Y SRE () 1
33 000538 Washer vy 2
34 000651 Guide Pin A1 REY 1
35 3100383 SP Device, Complete Set SPEE (M) 1
36 3100384 SP Container SPy>Y 1
37 3100386 Felt SP7 Lk 1
38 3100387 [0093521] Needle Thread Eyelet #HrE 1
3% 350009 Wood Screw(¢ 5.5 X 6) ArY 2
40 0090068 Needle Thread Guide HARZT 1

Ref. No 41 to 58

See the following page.

VC3711M



VC3711M



MISCELLANEOUS THREAD EYELETS
o

FE Bk

3

Ref.No Parts No. Description m A Amt. Req
41 3100442 Needle Thread Take-up Guard gRig) I—FR 1
42 130003 Screw(M4-0.7 X 4.5) =87 1
43 3100087 Needle Thread Retainer Support NRBFE 1
44 0036175 Thread Retainer Disc Support INRTFIR 1
45 0032425 Needle Thread Retainer Dice NERFI 1
46 0032426 Needle Thread Retainer Spring INRFIREK 1
47 001093 Screw(1/8-44 x 2.2) Exy 1
48 3100081 Top Cover Thread Guide U REA 1
49 0063074 Supplementary Thread Guide MNRFERE 1
50 001818 Tension Post RIBFEE 1
51 0037108 Supplementary Tension Disc /NERFI 2
52 0035813 Supplementary Tension Spring ') REF/ R 1
53 000360 Nut Fvk 1
54 110054 Screw(M3-0.5 x 3.5) Fxy 1
55 3103000 Needle Thread Retainer Support,C.Set  /NBF&A(E) 1
56 3103001 Top Cover Thread Guide, C. Set ') REA(HR) 1
57 000505 & Spacer Z—t 2
58 110014 [110013] Screw(M4-0.7 X 18)[M4-0.7 X 8] ExRY 2

VC3711M






MISCELLANEOUS BUSHINGS
e e

Ty BR%

4

RefNo Parts No. Description m A Amt. Req
1 3500309 [3204020] Oil Seal A= 2
2
3 3100099 Presser Bar Bushing B 7vya 1
4 3204021 0il Seal A= 2
5 3100100 Spreader Driving Bar Bushing Y RIL—/IET v 1
6 0063055 Oil Seal AANT—IL 1
7 3200063 Spreader Driving Shaft Bushing(Left) iU kIL—/\8T v > a1 (K) 1
8 3200064 Spreader Driving Shaft Bushing(Right) &' :kJL—/#7 v 2 2 (f) 1
9 3160136 Foot Lifter Lever Bushing BIgs#/va 1

10 3200068 [0093201] Needle Thread Take-up Bushing(Front) &skig &~ > 1 (A1) 1
11 3100098 Needle Thread Take-up Bushing(Rear) #HRigUET v > 1 (&) 1
12 3100090 Lower Shaft Bushing{Left) TE Ty 2 a (k) 1
13 3100091 Lower Shaft Bushing(Right) T v a(h) 1
14 3100094 Differential Feed Bar Shaft Bushing(Left) B JET v > 2 (FK) 1
15 3100095 Differential Feed Bar ShaftBushing(Right) 8% JE# 7 v > 2. (R) 1
16 3100096 Feed Bar Lift Shaft Bushing(Left) %Y FTE Ty 2 (k) 1
17 3100097 Feed Bar Lift Shaft Bushing(Right) EYET#Ivyah) 1
18 3100006 Seal Plug = 2
19 3100092 Looper Driving Shaft Bushing(Front)  JL— /X8~ 2 2 (80) 1
20 3100093 Looper Driving Shaft Bushing(Rear)  JL—/X8#7 v 3 2 (%) 1
21 3150020 Adjusting Screw Bushing ARV REMRY Ty ya 1
22 3200251 Eye Guard, Complete Set 74 F— R (#8) 1
23 3101200 Eye Guard Support 7 A H— REUIR 1
24 009784 Screw(M6-1 x 10) Exy 1
25 3200252 Eye Guard FAH=-R 1
26 004236 Screw(3/32-56 X 4.2) xRy 2
27 0060175 Eye Guard Holder FAH—RRLY 1
28 006004 Screw(11/64-40 x 9.7) xRy 1
29 000010 Conical Spring Washer mM/XxTy v 1
30 000547 Washer Ty 1
31 000334 Nut Fv bk 1
32 000195 Oil Wick HR 1

VC3711M



VC3711M



MAIN SHAFT DRIVING MECHANISM THEE 5
e T
Ref.No Parts No. Description m & Amt. Req
1 3100130 Pulley 7= 1
2 160005 Screw(M6-1 % 8) ERY 4
3 160007 Screw(M6-1 X 6) jI= 87 6
4 0093089 Ball Bearing(Right) R—=ILRF7 U T(H) 1
5 3100128 Main Shaft Sprocket(Lower) RIVET—=U(TF) 1
6 3100131 Ball Bearing(Middle) R—ILRT Y 7 () 1
7 3100132 Lower Shaft(Right) TE(H) 1
8 3100122 Oil Pump Driving Worm DA —AI 1
e] 3100127 Counterweight(Small) INSVRTIA NN 1
10 110009 Screw(M4-0.7 x 8) = 2
11 3100123 Ball Bearing(Left) R—ILRF D I (k) 1
12 3100121 .ower Crankshaft T#Mo >0 1
13 160004 Screw(M6-1 x 4.8) kxy 2
14 001107 Roll Pin Oo—-J/ILEy> 1
15 310132 [310093] Oil Wick(No.4-190mm) S 1
16 3180060 Lower Shaft(Left) THE(E) 1
17 000397 Oil Wick SHAES 4
18 310093 Oil Wick(No.3-40mm) SEE 1
19 000304 Oil Wick _ p P 1
20 3100126 Collar{14 x 21 X 55mm) nNo— 1
21 160000 Screw(M3-05 x 3) xRy 2
22 3100125 Looper Thread Take-up TRBTHL 1
23 150000 Screw(M5-0.8 x 4) xRy 2
24 3100263 Supporting Plate 11 L REEATR 1
25 110002 Screw(M3-0.5 X 5) xRy 3
26 000463 Laced Wire T—ILREE[RHLL) 1
27 3100264 Thread Take-up Eyelet{Left) HLRE (L) 1
28 3100265 Thread Take-up Eyelet(Right) N LKRER) 1
29 110027 Screw(M25-045 x 3.5) bRy 2
30 3100262 Supporting Plate Basement HLRERMAS 1
31 160001 Screw(M4-0.7 X 4) Exy 2
32 160008 Stop Screw(M6-1 x 35) AhyTIRY 1
33 000234 Lock Nut Ov2o+vbk 1
34 3100267 Supporting Plate Return Spring RIINR 1
35 110026 Screw(M3-0.6 X 6) kxy 1
36 340004 Pin (% 1
37 3100260 Basement Shaft EVEN Rt i 1
38 3100261 Collar(6 X 11 X 5mmy} 77— 1
39 3100266 Cast-off Plate RERN 1
40 000531 Washer A 1
41 3100268 Stop Bracket Ay TE 1
47 110013 Screw(M4-0.7 X 8) xRy 2
43 3100270 Supporting Plate Stop B A b 7 1
44 3100269 Stop Spring R A by FR% 1
45 170003 Screw(M3-0.5 x 3) xRy 1
46 3100272 Basement Cushion Rd&asvyvsy 1
47 3100271 Supporting Plate Stop, C. Set AR Z - w 7 (18) 1
48 3180059 Lower Shaft, C. Set T e (%) 1

VC3711M



VC3711M



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#XkUtsthkig! #E

6

RefNo Parts No. Description m & Amt. Req
1 6100709 Handwheel NV RiRA—=IL 1
2 160005 Screw(M6-1 x 8) Exy 1
3 160007 Screw(M6-1 X 6) xy 11
4 000989 Handwheel Mark NV RRA—=Ib~N—2 1
5 3100131 Ball Bearing R—=IRFYT 2
6 3100129 Handwheel Adapter T 1
7 0095214 Timing Belt FAIVINRILE 1
8 3100281 Upper Shaft Sprocket(Upper) NI Z7=U(L) 1
9 3100275 Upper Shaft(Right) LEh(R) 1

10 3100283 Upper Shaft Joint LR 1
11 3100127 Counterweight(Small) NSV RATIA RN 1
12 110009 Screw(M4-0.7 X 8) = 2
13 3200100 Upper Crankshaft tEr >0 1
14 310040 Oil Wick SHR 1
15 110012 Screw(M4-0.7 X 4) E=ExrY 1
16 3200226 Oil Sleeve FAAIWAY—=T 1
17 000290 Oil Wick SHS 1
18 0060057 Retaining Ring X 1
19 0093154 Ball Bearing R=IRFZY> T 2
20 000926 Rubber Seat LB 1
21 160004 Screw(M6-1 X 4.8) xRy 2
22

23 0095170 Connecting Rod HREUOYR 1
24 005071 Screw(11/64-32 X 14) Iz 2
25 001174 Screw(9/64-40 X 10.3) xRy 2
26 0095168 Guide Fork RLIEX 1
27 004312 Screw(1/8-44 x 7.9) xRy 2
28 3100285 Driving Lever #nig ) whibe 1
29 120013 Screw(M6-1 X 15) =) 1
30 120015 Screw(M5-0.8 x 10) xRy 1
31 000555 Washer A A 1
32 3100286 Spacer ANR—1 1
33 3100287 Driving Shaft B i) 1
34 3100078 Bracket gV E 1
35 000600 Spring Washer RTV T TIvoy 1
36 005650 Screw(M5-0.8 X 14) xRy 1
37 0063096 Needle Thread Take-up HRIRYRE 1
38 3200049 Top Cover Thread Take-up B Rig 1
39 110004 Screw(M3.5-0.6 X 8) = 2

VC3711M



VC3711M



NEEDLE BAR MECHANISM RS V4
"
Ref.No Parts No. Description m & Amt. Req
1 3270015 [3180050] Needle Bar & Needle Bar Bushing,C.Set &t - #H7 v ¥ 1 (#) 1
2 004358 Screw(9/64-40 X 5.6) xRy 1
3 0063044 Needle Bar Thread Eyelet gHERE 1
4
5 3500100 [0093184] Needle Bar Bracket sy 1
6 110035 [002043] Screw(M4-0.7 X 10)[11/64-40 x 11]  1ERY 1
7-1 0093357 Needle Clamp(56) #HiEX 1
7-2 0093358 ¢ Needle Clamp(64) g1k X 1
8 Needle(UY 128 GAS) #t 3
9 001900 Screw(1/8-44 x 2.4) kExy 4
10 0093365 Top Cover Thread Eyelet B RE 1
11-1 3118060 Stitch Plate(56L) #Hix 1
11-2 3118061 & Stitch Plate(64L) gk 1
12 009142 Screw(8/64-40 X 4.8) xRy 3
13 3200115 Counterweight, Complete Set RSV ZATITA ER) 1
14 3200101 Counterweight NZVATTA k 1
15 120015 Screw(Mb-0.8 X 10) xRy 1
16 0093214 Connecting Rod Ring HEOy RY>VT 1
17 3200114 Connecting Rod, Complete, Set gHEO Y RER) 1
18 3200112 Connecting Rod #HEOY R 1
19 0093212 Roller Bearing Z—RIRFIVT 1
20 330000 Seal Plug EoyEa 1
21 000309 [000321] Oil Wick SHR 1
22 3200113 Connecting Rod Pin gEOY REY 1
23 3200118 Needle Bar Guide, C. Set FHEZEAI(A) 1
24 009749 Screw(M4-0.7 X 16) xRy 2
25 3100256 HR Device, Complete Set HREE (f8) 1
26 3100254 HR Container HR &> % 1
27 110013 Screw(M4-0.7 X 8) Exy 2
28 1090190 Pipe Joint IRA TRF 1
29 3100253 Oil Tube by A v 1
30 310007 Felt Zxz)Lbk 1
31 3100250 HR Cup HRAwv T . 1
32 310006 HR Felt HRZz/L bk 1
33 000637 Seal Plug B3 1
34 110013 Screw(M4-0.7 X 8) xRy 1
35 260000 Screw(5/16-24 X 15.88) kxy 2
36 3100338 Sponge BWHMARYY 1
37 160023 Screw(M4-0.7 X 4) xRy 1-
38 3200089 Connecting Rod Cover(Rear) gHED Y RAON—(18) 1
39 110002 Screw(M3-05 X 5) IExY 2
40 3200088 Connecting Rod Cover(Front) #HEEO Y K A3/8—(il) 1
41] 110012 Screw(M4-0.7 X b) kExy 1
42 3200090 Connecting Rod Cover Shaft FIN—H# 1

VC3711M



}--

,
AN
N
SN
SN
Ay 4 \
A , A
N Y i 5
LAY ’ \
’ A ’ —4
, ,
8
, / \
K DR (1)1 SECEESEENS ofvf s N
, \
/ R cy [N
4 K NS [}

; 8 4V &
/ N L~ N .} L4 S
/ N P VN, e \

\ N \
N \
|
\
Ay

©
]

™~
T

=l

& B

VC3711M



PRESSER FOOT MECHANISM
e

Ik

8

Ref.No Parts No. Description m A Amt. Req
1 0077270 Presser Spring Regulator BIAEg<Y 1
2 000445 Lock Nut Avo+vhk 1
3 0065372 Presser Bar Spring(Outer) HIEINR(KR) 1
4 0063087 Presser Bar Connecting Bracket BRI+ 1
5 004440 Screw(11/64-40 X 8.3) kxry 1
6 0093483 Presser Bar Guide HIERER 1
7 004441 Screw(11/64-40 X 16) =877 2
8 0060142 Presser Bar Spring(inner) B/ R 1
9 3100110 Presser Bar B 1

10 3100112 Finger Guard T4V HA—R 1
11 110002 Screw(M3-0.5 X 5) Exy 1
12 0093611 Oil Protector Ring i DRI 1
13 3100310 Collar(@ x 17 X 7mm) H7— 1
14 160001 Screw(M4-0.7 X 4) kExy 1
15 0020271 Thread Chain Cutting Knife FrxaAVhv% 1
16 110054 Screw(M3-052 X 35) jl = 1
17 3507064 Presser Foot, Complete Set(1)(56, 64) I (E1) 1
18 3507058 Presser Foot, Complete Set I () 1
19 110004 Screw(M3.5-0.6 X 8} =) 1
20 3107303 Presser Foot Spring(Left) INR TR (E) !
21 130016 Screw(M2.5-045 X 6) xRy 4
22 3107306 Presser Foot Hinge Pin BIE>YEY 1
23 110084 Screw(M3.5-05 x 4.2) xRy 1
24 000327 Lock Nut Ovo7+yhk 1
25 260006 Adjusting Screw(1/8-44 x 9.5) FERY 1
26 0093487 Lifter Link BUUYY 1
27 006038 Screw(3/16-32 x 2.2) =87 2
28 0063083 Lifter Link Lever BUYUYI LI~ 1
29 000690 Fastener Pin IEXAEY 1
30 0063084 Lifter Spring BIHTINX 1
31 0093491 Collar(8 x 16 x 8mm) h>— 2
32 009604 Screw(11/64-40 X 55) Exy 4
33 0093479 Lifter Shaft HTEIH 1
34 3100294 Intermediate Lever WIBsHL/I— 1
35 120017 Screw{M5-0.8 x 15) xRy 1
36 0077179 Retaining Ring Abw Uy 2
37 0093507 Connecting Plate R 1
38 0093509 Connecting Pin B 2
39 0093508 Lifter Lever(Small) BB TLIR—(N 1
40 004591 [009200] Screw(15/64-28 X 95)[15/64-28 X 95] IER Y 1

Ref. No 41 to 61

See the following page.

VC3711M



©
(]

VC3711M



PRESSER FOOT MECHANISM
PR

HIHE

8

Ref.No Parts No. Description m A Amt. Req
41 3160168 Lifter Spring HIHBT xR 1
42 3500305 Cap v/ 1
43 3120416 Presser Foot Lifter Lever HIBsLN— 1
44 3101216 Lifter Lever Stop HIBSLNR—ARv T 1
45 004358 Screw(9/64-40 X 5.6) kxy 2
46 3500299 Tension Release Lever Connector FAE X BEfE R 1
47 170009 Screw(M4-0.7 x 4) bxy 1
48 170038 Screw(M4-0.7 X 5) ji= 8% 1
49 3100533 Tension Release Lever Sl A B 1
50 120001 Screw(M4-0.7 x 14) Exy 1
51 0094387 Tension Release Shaft RIEA 1
52 0063515 Thread Pull-off Lever FIBALN— 1
53 000690 Spring Pin(4 X 16mm}) ATV Ty 1
54 0094390 Tension Release Adjusting Eccentric  A#EXARAE IO 1
55 0095334 Swing-proof Spring BhiR/ SR 1
56 001170 Screw(9/64-40 X 12) Fxy 1
57 340014 Roli Pin(3 X 1Z2mm) a—iLey 1
58 004154 Screw(3/32-56 x 2.2) Fxy 1
59 3507065 Presser Foot Stitch Tongue{48, 56) M 1
60-1 3107273 Fabric Presser(width 6.2mm) HET 1
60-2 3107274 Fabric Presser{Width 12.6mm) T 1
61 001228 Screw(3/32-56 % 3.2) kxR 2

VC3711M



VC3711M



SPREADER MECHANISM

iU R — IS

9

RefNo Parts No. Description m A Amt. Req
1 3100302 Connecting Rod, Complete Set Jb—X0Oy K (#E) 1
2 3100300 Eccentric JL—RTExt> 1
3 160003 Screw(M5-0.8 x 5) kxR 2
4 0077322 Roller Bearing Z—RIURTFIT 1
5 3100301 Connecting Rod JL—nrROy R 1
6 0094566 Retaining Ring AhwITUVT 1
7 110009 Screw(M4-0.7 X 8) IExY 1
8 300006 Washer AR 1
9 3100309 Adjusting Lever Pin BEEL - 1

10 000528 Washer A 1
11 100003 Nut(M6-1.0) Fv b 1
12 0032646 Collar(12 x 20 x 8mm) HhZ— 1
13 009604 Screw(11/64-40 X 55) Exy 2
14 3100303 Adjusting Lever SREIL /N — 1
15 120013 Screw(M6-1 X 15) IExy 1
16 3100304 Driving Shaft JL—J @ 1
17 3100305 Rocking Arm JL—IRY BB 1
18 160007 Screw(M6-1 x 6) Exy 2
19 0063051 Rocking Pin IL—=IURY E> 1
20 0063053 Spreader Bar JL—I\HE 1
21 0063056 Bushing Ring AU 1
22 0063057 Collar(10 X 18 x 7mm) ho— 1
23 009526 Screw(9/64-40 x 4.4) =37 2
24 3100307 Spreader Holder B RIL—IRE 1
25 3509320 Spreader B RIL— 1
26 110031 Screw(M4-0.7 X 12) IExy 2

VC3711M



10

VC3711M



LOOPER DRIVING MECHANISM
e

YIRIAY - 7 -

10

RefNo Parts No. Description m A Amt. Req
1 3109300 Looper JL—IX 1
2 160040 Screw(M4-0.7 X 5) xy 1
3 3180100 Looper Holder —IRE 1
4 110039 Screw(M3.5-0.6 X 10) IERY 1
5 300500 Spacer(Fiber) AR=T (T 7AI\) 2
6 3100154 Looper Bar Bushing —RETva 1
7 160024 Screw(M6-1 x 8) =7 2
8 3100410 Looper Thread Eyelet JL—IGRaE 1
9 110101 Screw(M3-05 x 3) xRy 1

10 340008 Roll Pin Oo—-JLEe> 1
11 3100156 Bushing Spacer Ty aAR—Y 1
12 3100152 Looper Bar Guide W—IEHA R 1
13 3100157 Slider 2545 1
14 3100158 Slider Holder 274 TERGE 1
15 110005 Screw(M3.5-0.6 x 12) kxy 1
16

17 3100159 Slider Presser AZATHY 1
18 160001 Screw(M4-0.7 x 4) IS 1
19 3100160 Thrust Washer AZANTY ¥ 1
20 330002 Seal Plug(Kurk) gEaiLy) 1
21 3100161 Looper Bar JL— 4B 1
22 3100153 Guide Shaft Bushing HA K@ Ty a 1
23 3100155 Looper Bar Guide Shaft 4 Re 1
24 110019 Screw(M5-0.8 x 35) xRy 1
25 300000 Washer Tvy 2
26 3100151 Looper Rocker Adjusting Pin JL—)XEIEREE 1
27 340001 Roll Pin o—-JLE> 1
28 100002 Nut PAS 1
29 3100150 Looper Rocker Connecting Rod, C. Set JL—/ a1 O v R (#8) 1
30 3100147 Looper Rocker Regulating Eccentric  JL—/(BI&TFE> 1
31 160003 Screw(M5-0.8 x 5) kxR 1
32 0065389 Roller Bearing Z—RWRFYVT 1
33 3100149 Looper Rocker Connecting Rod JL—/EIEO Y R 1
34 3100140 L.ooper Connecting Rod JL—Ow R 1
35 005071 Screw(11/64-32 X 14) xRy 4
36 3100355 Oil Splasher AALIRT vy 1
37 3100141 Guide Fork wRLIEX 1
38 004440 Screw(11/64-40 X 8.3) xR 2
39 3100142 Looper Driving Lever JL— /e 1
40 000637 Seal Plug B 1
41 3100143 Looper Rocker Arm JL—1RY BE 1
42 120011 Screw(M6-1 X 18) Ry 1
43 3100146 Thrust Washer RASANTy v 3
44 3100145 Thrust Roller Bearing AZANRT YT 2
45 3100144 Looper Shaft JL—IX8h 1
46 000740 Seal Plug B 2
47 160043 [160029] Screw(M8-1.25 x 8)[M8-1.25 X 8] =% 2
48 001123 Washer A 2

VC3711M



11

37

834

29 /0 §
31 '
XS
o ;iif-_:'."v“"i Y

VC3711M



FEED DRIVING CONTROL MECHANISM
O

AiX ) SREEE

11

RefNo Parts No. Description m % Amt. Req
1 3100217 Feed Lift Lever ®Y BT 1
2 160007 Screw(M6-1 x 6) Exy 6
3 0032799 Connecting Rod Pin ovREYy 1
4 160002 Screw(M4-0.7 X 2) xRy 4
5 3100216. Feed Lift Connecting Rod ®EDETOYER 1
6 3100192 Retaining Ring IE X5 2
7 3100190 Roller Bearing ——RIRFIUT 2
8 3100189 Differential Feed Eccentric AR THEEY 1
9 006212 Screw(M5-0.8 % 6) IRy 2

10 3100191 Differential Feed Connecting Rod BIEYOY R 1
11 3100193 Connecting Rod Pin ay REY 2
12 3100194 Lever Link(Long) BIRY L/ VI (R) 1
13 3100195 Lever Link(Short) BIEY LIR—=U > (§8) 1
14 3100196 Lever Link Pin gy LN—-Ur oY 1
15 300006 Washer Ty 1
16 110009 Screw(M4-0.7 X 8) xRy 1
17 3100197 Differential Feed Shaft Lever Ik Bl /X— 1
18 120009 Screw(M4-0.7 X 12) Wxy 1
19 3100199 Control Bracket AEURE TS v b 1
20 3100202 Connecting Rod Guide XU Oy RACR 1
21 3100200 Control Bracket Spring TSy bR 1
22 340003 Pin e 2
23 3100103 Control Lever Shaft Bushing FEEL N8 T v 1
24 3100104 O-ring(P16) ovyxvy 1
25 0093303 Qil Seal AAI2—Ib 1
26 3100201 Control Lever Shaft AX Y EREIL /N —# 1
27 3100211 Control Link Pin BEUBEY o EY 1
28 3100203 Control Link Bk ERERY > o 1
29 3100208 Control Nut AUk SRS v b 1
30 001107 Roll Pin g=lLE>y 1
31 3100205 O-ring(P12) ovuysy 1
32 3100204 Adjusting Screw BEIRY 1
33 3100207 Adjusting Stop Pin AbhyTEY 1
34 160001 Screw(M4-0.7 X 4) Ry 1
35 3100206 Adjusting Knob REY VI 1
36 130011 Screw(M3-0.5 x 4) xRy 1
37 3100235 Differential Feed Control Lever, C. Set g4 &L /X—(fH) 1
38 3100210 Differential Feed Control Lever Bk SREIL /X— 1
39 3100209 Differential Feed Graduations Ak J B &R 1
40 130004 Screw(M4-0.7 x 11) rxy 2
41 000505 Spacer AR 2
42 0020350 Control Lever Stop FRXUBEL NN by T 1
43 000669 Washer Ty 1
44 000600 Spring Washer ATV T Ty v 1
45 005049 Screw{M5-0.8 X 8) =7 1
46 190004 Screw(M6-1 x 7.5, M4.5-0.5 X 3) IExY 1
47 100005 Nut Fwhk 1
48 000561 Conical Spring Washer JI1PAS-SFAVEZE o 1
49 3100220 Feed Lift Connecting Rod, C. Set XY ETOY R{EE) 1
50 110013 Screw(M4-0.7 X 8) xRy 1

VC371 1M



12

VC3711M



NEEDLE GUARD & FEED DRIVING MECHANISM HZTIRUEKY EE 1 2
N
RefNo Parts No. Description m A Amt. Req
1 3100243 Needle Guard{Front) Eccentric #HE2rENTFEY 1
2 160003 Screw(M5-0.8 X 5) xRy 2
3 3100242 Needle Guard(Front) Lever =0 (an ke 1
4 110022 Screw(M3-0.5 X 10} ExY 2
5 3100241 Needle Guard(Front) Holder #H=ETENS 1
6 3139200 Needle Guard(Front) #5224 (81) 1
7 110036 Screw(M3-0.5 X 6.5) IS 2
8 3100246 Needle Guard(Rear) Lever H=ZT(#)B 1
9 3100245 Needle Guard(Rear) Holder H=r(ae 1
10 3509202 [3109201] Needle Guard(Rear) #HZ2 () 1
11 3100187 Feed Regulating Stop EURHA MY T 1
12 110004 Screw(M3.5-06 % 8) xy 3
13 340001 Roll Pin Oo-JLEY> 1
14 3100186 Conical Spring Presser m/RFHT 1
15 130005 Screw(M2-04 x 4) kxR 2
16 3100185 Conical Spring JIIPAN=S 1
17 3100183 Eccentric Cam EVIFEYAL 1
18 340025 Stop Pin Abhy Ty 1
19 3100184 Eccentric Pin RUIFxEvEY 1
20 3100182 Main Feed Eccentric, Complete Set  #*UJ T ¥t/ (#) 1
21 110072 Screw(M3.5-0.6 X 6) TRy 1
22 110023 Screw(M2-04 x 3.5) kxy 1
23 009736 Screw(M4-0.7 X B) ExRY 2
24 3180091 [3100188] Main Feed Bar Driving Connection BxEUYY 1
25 110021 Screw{Mb5-0.8 x 18) Fxy 2
26 0032853 Driving Connection Bushing HBRUV TV 1
27 3100225 Feed Bar Guide(Upper/Left) FEYUBHA R(LEE) 1
28 160007 Screw(M6-1 X 8) xRy 2
29 3180090 [3100229] Feed Mechanism, C. Set 3% U (1) 1
30 3100221 Differential Feed Bar kYA 1
31 3100222 MainFeed Bar BrxEUAE 1
32 3100231 Feed Dog Key F— 2
33 3100224 Feed Lift Block(Rear) AR(R) 1
34 3509005 Main Feed Dog(56, 64) &x 1
35 3119050 Differential Feed Dog(56, 64) BlEY 1
36 3100226 Feed Bar Guide(Lower) EUBHA R 1
37 110035 Screw(M4-0.7 X 10) =37 2
38 3100213 Differential Feed Bar DrivingConnection  gix& YU > 2o 1
39 3100215 Oscillation Adjusting Eccentric AR U RIRASH Tz 1
40 000199 Oil Wick SHS 1

Ref. No 41 to 56

See the following page.

VC3711M



12

VC3711M



NEEDLE GUARD & FEED DRIVING MECHANISM

HEITRUOEYEE

12

Ref.No Parts No. Description m 4 Amt. Req
41 3100214 Driving Connection Pin x>y 1
42 160006 Screw(M3-0.5 x 6) IExY 1
43 000750 Seal Plug B 1
44 3100212 Differential Feed Shaft Aifx ) & 1
45 0093389 Feed Lift Block(Front) 53 (51) ]
46 3100218 Feed Lift Shaft ®Y LT 1
47 000397 Oil Wick HS 1
48 000401 Oil Wick(280mm) SR 1
49 330015 Seal Plug = 1
50 3100219 Collar{11 X 18 X TTmm) ho— 2
51 160004 Screw(M6-1 X 4.8) It 8% 2
52 3101300 Feed Bar Guide(Upper/Right) EYEBACR(ER) 1
53 3100179 Main Feed Eccentric, C. Set(2) EUITxEVHE2) 1
54 310068 ¢ Oil Wick(120mm) SHS 1
55 000775 & Pin e 1
56 3180095 & Needle Guard Lever Cover HZoBH/IN— 1

VC3711M



13

VC3711M



KNIFE DRIVING MECHANISM
U

A A

13

Ref.No Parts No. Description m A Amt. Req
1 3110034 Upper Knife Holder EXAZRE 1
2 3110037 Upper Knife EXX 1
3 110031 Screw(M4-0.7 X 12) Exy 2
4 3501533 [3110032] Lower Knife Holder TAXE 1
5 3110038 Lower Knife TAR 1
6 110043 Screw(M4-0.7 X 14) = 1
7 3110033 Lower Knife Holder Bushing TAREBETvya 1
8 110046 Screw(M5-0.8 X 12) jl=S7) 1
9 110039 Screw(M3.5-0.6 X 10) Exy 1

10 3180302 Lower Knife Holder Bracket TAREBTZT vk 1
11 120013 Screw(M6-1 X 15) ExY 2
12 000652 Knock Pin Sy IEY 2
13 3200086 Collar(8 X 13 x 6mm) T~ 2
14 160000 Screw(M3-0.5 x 3) xR 4
15 0094577 Upper Knife Spring AR 1
16 3110051 Upper Knife Adjusting Lever EXRBEIL IN— 1
17 120001 Screw(M4-0.7 X 14) =7 2
18 3110031 Upper Knife Shaft Bushing FXZ@T v 1
19 3110039 Upper Knife Shaft A REH 1
20 3110174 Link Cover(Lower) Unit > o HIN—(T) ) 1
21 110013 Screw(M4-0.7 X 8) Xy 2
22 3110183 Adjusting Lever Pin BEL N—E> 1
23 000528 Washer Ty 1
24 100003 Nut Fvhk 1
25 3110173 Upper Knife Driving Link EXRUY 1
26 310017 Oil Wick R 1
27 000755 Oil Wick Pin HASIEXEY 1
28 0063138 Upper Knife Driving Link Pin EXZV oY 1
29 110041 Screw(M4-0.7 X 8) xRy 1
30 3110184 Upper Knife Driving Lever EXXL K= 1
31 003657 Screw(M4-0.7 X 3) xRy 1
32 000730 Seal Plug B 1
33 3110165 Upper Knife Driving Link Cover EXZVY T HIN— 1
34 110033 Screw(M3-0.5 X 6) IR 1
35 000924 Seal Plug B 1

VC3711M



14

VC3711M



MISCELLANEOUS SUCTION PIPE
S

RefNo Parts No. Description m 4 Amt. Req
1 3180303 Suction Pipe Holder A ERfAE 1
2 120043 Screw(M4-0.7 X 12) xRy 2
3 3110169 Suction Pipe(Upper) oA E (L) 1
4 009736 Screw(M4-0.7 X 6) =% 2
5 3110180 Oil Defender ®Y AR 1
6 110008 Screw(M4-0.7 X 5) xy 2
7 3120033 Suction Pipe(Right) RIAE () 1
8 0012480 Dust Hose(1500mm) EER—X 1
9 0013648 Hose Band R—XNAV R 2

10 006921 Wood Screw(¢ 4.8 X 25) RRY 4
11 1096030 Vinyl Tube(6 x 4mm)(Black) =LA T (E) -
12 1098012 Hand Valve AN RILT 1
13 350006 Wood Screw(¢ 3.5 x 32) ARRY 2
14 1094008 Union T-Connector(¢ 6) AZAYTIARI Y 1

VC3711M



VC371tM



LUBRICATING MECHANISM(1)
-

e mEaE (1)

15

RefNo Parts No. Description m % Amt. Req
1 0065453 Oil Receiver AR m 1
2 110012 Screw(M4-0.7 x 5) =37 6
3 3200243 [3200229] Lubricant Guiding Block Wm0y o 1
4 320006 Top Nozzle Cap AW XNFryT 1
5 3200230 Oil Adjusting Screw WHhERmRY 1
6 000636 Seal Plug 55 1
7 300000 Washer Ty 1
8 000600 Spring Washer A7V T Ty 1
9 100002 Nut vk 1

10 2150325 Oil Filter Cap AANT s NEFvy T 1
11 110045 Screw(M4-0.7 X 12) = 3
12 3100061 O-ring(P42) ovyy 1
13 3100345 Oil Filter AALNT 1LY 1
14 3100329 Qil Filter Connector AT 1 WITBRE 1
15 3200237 Felt )bk 1
16 0063217 Qil Filter Screen Clamp T 1
17 0063216 Qil Filter Screen TEIBHE 1
18 3180084 Draining Felt FEHZ LN 1
19 3150195 [3150143] Oil Pump, Complete Set R 7 (HR) 1
20 2040033 [0030711] Oil Pump Driving Worm Gear TA—LFT 1
21 160001 Screw(M4-0.7 x 4) kxry 2
22 000560 [000567] Seal Ny F 1
23 100014 [000419] Nut A XIIEAXFw 1
24 3150151 [3100349] Oil Nozzle for Worm Gear A 1
25 3150155 Dust Proof Plate BHEEHR 1
26 3100330 Qil Tube Stay FAIWIRAT TET 1
27 0021010 Oil Sight Gauge FANT - 1
28 120011 [T20013] Screw(M6-1 x 18)[M6-1 X 15] =37 2
29 3100331 Oil Tube(4 X 6 X 31mm) FAAWIRALT 1

VC3711M



VC3711M



LUBRICATING MECHANISM(2)
C e

MR mEE(2)

1

6

RefNo Parts No. Description m B Amt. Req
1 3200236 Suction Pipe WAL T 1
2 0093617 Suction Pipe Bushing WAL T Twa 1
3 3200238 Oil Tube(3 X 5 X 440mm) FALIIRAT 1
4 0065452 Draining Pipe HEm/R1 1
5 3200227 Oil Sight Top Nozzle /X)L 1
6 0031831 Oil Tube Clamp FHRR 10
7 3100357 Oil Tube(Long), Complete Set e/ 7 (R)(#E) 1
8 3100354 Oil Tube(4 x 6 x 290mm) FAIIRALT 1
9 3100392 [3100336] Oii Tube(2.5x4x35mm)[4x6Xx75mm] A1 JL/ISA T 1

10 3100371 Oil Tube Joint, Two Way WOE#F 2
11 3100332 Oil Tube(4 x 6 X 37mm) AAIWIRAT 1
12 320010 Fitting Stud(Short) EWFRIL S (EE) 4
13 3100342 Lower Shaft Oiling Outlet TEHRRE 1
14 3100358 Oil Tube(Middle), Complete Set &M/ 7 (FR) (48) 1
15 3100331 Oil Tube(4 X 6 X 3Tmm) FAIWIRAT 2
16 3100343 Lower Shaft Oiling Shower TEER v T 1
17 3100334 Oil Tube(4 x 6 x 110mm) AANWIRAT 1
18 110013 Screw(M4-0.7 X 8) xR 2
19 3100356 Oil Tube(Short), Complete Set ¥EH/ 8 7 (5E) (FB) 1
20 3100370 Oil Tube Joint, One Way RO 2
21

22 0010017 Bamboo Joint{l-4) Ny T#F 2
23 3500425 Oil Tube(4 x 6 X 350mm) AAIWIRAT 1
24 0011795 Wrapping Band(2.3 x 92) Rig/Av R 1
25 3180080 Draining Pipe BEm/A 1

VC3711M



17

UT-A OO DEVICE(1)

VC3711M



UT-A OO DEVICE(T)
CESRERE  E

UT-AOOZEE(T)

17

Ref.No Parts No. Description m % Amt. Req
1 1085007 Speed Controller({AS1001F-04) A¥—-karbtOo—= 1
2 1096029 Vinyl Tube(4 x 2.5mm)(Black) =LA T(E) -
3 0023381 Cord Clamp(6N- ¢ 10.6) A—RoZ>7 1
4-1 0094491 Cord Clamp(2N- @ 3.4) (without ST2-A) A—RkRI 5> 7 1
4-2 0063612 Cord Clamp({4N- ® 6.8) (with ST2-A) aA—-RoOS27 1
5 110012 Screw(M4-0.7 X 5) kY 2
6 0022836 Synchronizer Positioning Pin RI¥arEy 1
7 0022837 Synchronizer Cushion RYvatreEvovrsy 1
8 009736 Screw(M4-0.7 x 6) xRy 1
9 3151010 Air Wiper C. Set(2) IFTA/N(R2) 1

10 3151011 Air Wiper Support T7 71 /AR 1
11 3151012 Air Wiper 771 1
12 000538 Washer Ty 4
13 110009 Screw(M4-0.7 X 8) Exy 4
14

15 3100529 Thread Pull-off Eyelet FIBARE 1
16 110012 Screw(M4-0.7 X 5) hxy 2
17 3500530 Thread Pull-off Bar A AR 1
18 0063076 Swing-proof Spring B A BERA R/ K 1
19 0077179 Retaining Ring AbyFUry 1
20 3500514 [3101275] Thread Pull-off Hook Unit HEEA T v U (18) 3
21 003657 [001459] Screw(M4-0.7 X 3)[9/64-40 x 3] 8% 5
22 3500516 [3101276] Thread Pull-off Hook Unit HIEA T w0 (#8) 2
23 0094396 Thread Pull-off Bar Holder HRIBABESR 1
24 007006 Screw(9/64-40 X 4) jl=S 1
25 0033024 Retaining Ring Ay 7Yy 1

VC3711M



18
UT-A [0 DEVICE(2)

VC3711M



UT-AO O DEVICE(2)

UT-AOOEE(2)

18

RefNo Parts No. Description m % Amt. Req
1 0063608 Switch Guide 2Ly FHAR 1
2 000014 Washer A A 2
3 110002 Screw(M3-0.5 x 5) TRy 2
4 3101587 Tension Release Connecting Plate R A EREIR 1
5 110009 Screw(M4-0.7 x 8) Exy 2
6 170009 Screw(M4-0.7 x 4) Exy 1
7 3101588 Tension Release Block REXATOVYD 1
8 009976 Screw(M6-1 x 15) xRy 1
9 3100567 Collar Ho— 1

10 120001 Screw(M4-0.7 x 14) jI=$7 1
11 0014120 Anti-shock Rubber EEadA 1
12 1091160 Air Cylinder TFZIIE 1
13 3101586 Switch Holder A1y FH 1
14 0010057 Elbow Connector{¢ 4-PT1/8) TIRIARTH 1
15 0010254 Speed Controller A—RIO>bO—-5 1
16 1096029 Air Tube(4 x 2.5mmj)(Black) IF7F1—T(E) -
17 000498 Washer AR o 1
18 3101585 Air Cylinder Bracket IFIVVVTE 1
19 120006 Screw(M6-1 x 12) I 2
20

21 0012071 Cylinder Return Spring VIUETRIYNFK 1
22 3101590 Plunger TovVv 1
23 180006 Screwed Pin(M5-0.8 x 6) Erxy 1
24 3100523 ConnectingBlock(Right)SupportSpring &7 O v VX T/V% 1
25 3120157 Connecting Block(Right) 7Oy 2 H) 1
26 100002 Nut Fwhk 3
27 190029 Connecting Rod(M5-0.8 x 40) HBiEE 1
28 3100538 Connecting Block(Left) EREIOv 2 (k) 1
29 1066138 Switch, Complete Set 21y F(#8) 1
30 0063607 Switch Support 24w FEUFIR 1
31 110062 Screw(M3.5-0.6 x 8) kxy 2
32 1066127 Switch ALY F 1
33 0011720 Connector Cover AR T HIN— 1
34 0010923 Connector aAxR9 5 1
35 0063609 Switch Cover AA Y FHIN— 1
36 009984 Screw(M2.3-04 x 10) Exy 2

VC3711M



19

UT-A OO DEVICE(3)

EXTRA PART

37

S

VC3711M



UT-ACOO DEVICE(3)

UT-AOOZEE(3)

19

RefNo Parts No. Description m A Amt. Req
1 3100506 Lower Knife Driving Lever TXXER&E L /X— 1
2 170005 Screw(M4-0.7 X 6) Ry 2
3 3100502 Lower Knife Carrier TARE 1
4 3100514 Lower Knife Holder X ZBUFHR 1
5 3100513 Lower Knife TAR 1
6 110030 Screw(M3-0.5 x 2.6) bRy 3
7 3500503 Upper Knife Carrier EXZ& 1
8 190006 Screw(M4-0.7 X 4) ExY 2
9 100006 Nut Fv 2

10 3100503 Knife Guide Lever XAHAA RLIN— 2
11 3100504 Knife Guide Lever Ring(Left) XZHA RLIR=Y T (k) 1
12 3100505 Knife Guide Lever Ring(Right) XZAHA RLIR=Y > TH) 1
13 130003 Screw(M4-0.7 X 7.3) xRy 2
14 3100515 Upper Knife Carrier Spring EAXAXBIRER 1
15 170006 Screw(M4-0.7 X 2.5) xRy 1
16 3100579 Crank Chamber Cover FhAIIN— 1
17 3500510 Upper Knife Carrier Stop EXZBEX R 1
18 130021 Screw(M4-0.7 X 6) ExY 1
19 3100517 Lower Knife Carrier Guide TARBHAR 1
20 110009 Screw(M4-0.7 X 8) ExY 2
21 3100518 Lower Knife Carrier Guide(Upper) TXREHAC (L) 1
22 110002 Screw(M3-0.5 x 5) Ry 1
23 3100512 Upper Knife . EXAX 1
24 110024 Screw(M2-04 X 6) IExRY 2
25 110115 [110025] Screw(M2-04 x 85)[M2-04 x 10] Ty 1
26 110023 Screw(M2-0.4 x 35) 1Exy 1
27 3100507 Upper Knife Guide EXRAALR 1
28 3100508 Clamp Spring IR UK 1
29 3100509 Clamp Spring Pressure R NREFY 1
30 3100510 Clamp Spring Pressure Holder BRI KRB VEUTR 1
31 3100511 Clamp Spring Pressure Adjusting Pieces¥k I /AR RETH 1
32 130005 Screw(M2-04 x 4) Exy 2
33 3100516 Lower Knife Carrier Spring TAXAEXRTI/IR 1
34 110034 Screw(M2-04 % 2) kxy 2
35 3500535 [3100560] Supplementary Spring EXZXERBI/CR 1
36 130004 Screw(M4-0.7 X 14) kxry 1
37 3100580 Trimming Mechanism, C. Set UT 88 (1) 1
38 3100530 Looper Thread Pull-off W—ICRIEX K 1

VC3711M



20

UT-A42, UT-A44F DEVICE(4)

41

UT-A42

UT-A44F, UT-A44F/ST2-A

UT-A44F/ST2-A <

VC3711M




UT-A42, UT-A44F DEVICE(4)

UT-A42, UT-A44F %8420

RefNo Parts No. Description m B Amt. Req
1 1087009 Regulator L¥ab—% 1
2 110017 Screw(M5-0.8 x 8) xry 2
3 000426 Washer A 2
4 000600 Spring Washer AV 7 AV DR 4 2
5 1253240 Regulator Support Lz L —FBIR 1
6 006905 Wood Screw(¢ 5.1 x 20) Ky 2
7 1098015 [0033939] Hose Band IR—RIN R 1
8 0010108 Hose Union M==AY 1
9 0010264 Connector({¢ 6-PT1/4) aAxo 5 1

10 1096030 Air Tube({6 X 4mm)(Black) IF7Fa—T(8) -
11 0011795 Wrapping Band(2.3 X 92} R/ R 2
12 3101244 Presser Foot Lifter Cylinder, C. Set BrEs> ) 5 HE) 1
13 1091146 Air Cylinder By Ivs 1
14 3201037 Cylinder Rod Chip SUSFOY RFY T 1
15 3101243 Cylinder Bracket YUV ETE 1
16 000425 Washer A 2
17 120013 Screw(M6-1 X 15) xRy 2
18 0010055 Connector(¢ 4-PT1/8) AR5 2
19 1090248 Solenoid Valve, C. Set B (H) 1
20 1090185 Manifold XZ7AIR 1
21 1090242 Solenoid Valve Bt 3
22 0010119 Blank Plug ROST3T 3
23 1097007 Silencer HALUY 2
24 1094056 Connector(¢ 6-PT1/8) aAxR95 1
25 110089 Screw(M4-0.7 x 35) N34 2
26 3101242 Solenoid Valve Holder BEWRFE 1
27 005049 Screw(M5-0.8 x 8) Exy 2
28 0036133 Cord Clamp(5N- ¢ 84) d—KRo327 1
29 110013 Screw(M4-0.7 x 8) kExy 1
30 1094061 Reducer LFa—% 1
31 1084055 Plug paasd 2
32 1094055 Plug 72 1
33

34 1200397 Intermediate Cable(UT-A42) ik — I 1
35 1090249 Solenoid Valve, C. Set TR (FE) 1
36 1080187 Manifold NZT7AIER 1
37 1090242 Solenoid Valve B 4
38 1200454 [1200393] Intermediate Cable(UT-A44F UT-A44F/ST2-A) ik — 7L 1
39 1094057 Union Y-Connector(¢ 4) A=A YORTY 1
40 1098013 Hand Valve(Extra) N RV T EESR) 1
4] 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa1—-7 (&) -

VC3711M



21

ST2-A DEVICE

1

VC3711M



ST2-A DEVICE
RS e

ST2-AZE

21

RefNo Parts No. Description m A Amt. Req
1 3509958 [3509935] ST2-A Device, C. Set ST2-AXE(f8) 1
2 3101800 Trimming Device, Complete Set A ZEEE (f8) 1
3 3101805 Bracket Tk 1
4 1091145 Air Cylinder TFZIYVE 1
5 1095001 Speed Controller A=K rO-—7> 2
6 3101809 Movable Trimming Knife Holder BMARE 1
7 3101801 Movable Trimming Knife AR 1
8 270019 Screw(1/8-44 X 3) xRy 1
9 3101806 Knife Guide AZHAR 1

10 110001 Screw(M4-0.7 X 54) kxy 2
11 3101802 Fixed Trimming Knife BEEX X 1
12 110023 Screw(M2-04 X 3.5) =87 4
13 3101810 Thread Clamp Rz 1
14 100058 Nut Fv bk 1
15 3101808 Thread Clamp Spring HRPEINX 1
16 009791 Adjusting Screw(M3-05 X 6) Ry 1
17 110054 Screw{M3-0.5 x 3.5) xRy 3
18 3101804 Holder Support EAXBET 1
19 3501395 [3500555] Positioning Plate(Upper) frER AR ( L) 1
20 000538 [000665] Washer WA 4
21 009747 [120052] Screw(M4-0.7 X 10)[M4-0.7 X 8] =7 2
22 009747 . [006202] Screw(M4-0.7 X 10)[M4-0.7 X 6] = 2
23 3501396 [3500556] Positioning Plate(Lower) WERAR(T) 1
24 3100711 Top Cover Thread Eyelet i) RoE 1
25 006035 Screw(9/64-40 X 7) jI=S7) 1
26 000644 Spring Washer RV T Ty Ty 1
27 000322 Nut Fw bk 1
28 0036133 Cord Clamp(5N- ¢ 8.4) A—-koZ>7 2
29 110013 Screw(M4-0.7 X 8) i35 1
30 1096029 Air Tube(4 x 25mm)(Black) IFFa1—T(&E) -
31 001123 Washer Ty 2
32 006202 Screw(M4-0.7 X 6) xRy 2
33 3501397 & Finger Guard ZavHA—R 1

VC3711M



22

UT DEVICE(T)

EXTRA PARTS

VC3711M



UT DEVICE(1)
I

UT =& (1)

22

Ref.No Parts No. Description m A Amt. Req
1 0022836 Synchronizer Positioning Pin Ry arEy 1
2 0022837 Synchronizer Cushion RIvarEryosvyay 1
3 009736 Screw(M4-0.7 X 6) IExy 1
4
5
6 0063612 Cord Clamp(4N- ¢ 6.8) O—kRo3>7 1
7 110012 Screw(M4-0.7 X 5) jl =87 4
8 3100536 Terminal Holder, Complete Set WFE () 1
9 3100535 Terminal Holder Support I FEEUSR 1

10 0063586 Terminal Holder mFE 1
11 009985 Screw(M2.5-045 X 10) kxy 2
12 3100529 Thread Pull-off Eyelet RIBARIE 1
13 3500530 Thread Pull-off Bar SRIEAE 1
14 0063076 Swing-proof Spring g AR/ AR 1
15 0077179 Retaining Ring AbhyZFU>y 1
16
17 3500514 [3101275] Thread Pull-off Hook Unit FIEA T v U (HR) 3
18 003657 [001459] Screw(M4-0.7 X 3)[9/64-40 X 3] Exy 5
19 3500516 [3101276] Thread Pull-off Hook Unit HRIBA T v U () 2
20 0094396 Thread Pull-off Bar Holder R ABERR 1
21 007006 Screw(9/64-40 X 7} Exy 1
22 0033024 Retaining Ring ANy ZUyy 1
- 23 3500360 Collar(9 x 15 X 7.5mm) ho— 1
24 150001 Screw(M4-0.7 x 4) kxy 2
25 3101202 Connector Supporting Plate BRAFHR 1
26 110013 Screw(M4-0.7 x 8) Ry 2
27 3100526 Tension Release Block RIBXATOY YD 1
28 007610 Screw(M4-0.7 x 10) IR 1
29 3100525 Tension Release Connecting Plate FARE A ERER 1
30 110009 Screw(M4-0.7 X 8) =87 1
31 170009 Screw(M4-0.7 x 4) IRy 1

VC3711M



23
UT DEVICE(2)

1

21

VC3711M



UT DEVICE(2)

UTXE(2)

23

RefNo Parts No. Description m 4 Amt. Req
1 0011802 Trimming Solenoid, Complete Set FHREIUY L/ R(#E) 1
2 0011801 Trimming Solenoid FEIVYL /AR 1
3 0063579 Solenoid Dust-proof Cover VL /A REREHIN— 2
4 000140 Nut vk 2
5 000598 Washer Ty 1
6 000597 Anti-shock Rubber EE I A 1
7 0077410 Retaining Ring ANy TUY 2
8 005650 Screw(M5-0.8 X 14) =7 3
9 3100524 Trimming Solenoid Support VL /A RBEfE 1

10 120013 Screw(M6-1 X 15) xRy 2
11 0063610 Switch, Complete Set A F(#H) 1
12 0063607 Switch Support A4y FEAHR 1
13 110004 Screw(M3.5-0.6 X 8) xRy 1
14 0063606 Switch A1V F 1
15 0063609 Switch Cover RA Y FHIN— 1
16 009984 Screw(M2.3-04 X 10) =87 2
17 0063608 Switch Guide ALYy FHAR 1
18 110002 Screw(M3-05 x 5) Iz 2
19 0036133 Cord Clamp(bN- ¢ 84) d—-RKRo527 1
20 000145 Nut PN 2
21 0095388 Plunger Connecting Rod JIZr¥y0Ov R 1
22 001457 Packing Screw(11/64-40 x 3.3) Ry 2
23 0095389 Plunger Connecting Rod Pin IZryevOv REY 1
24 3100520 Plunger A 1
25 160003 Screw(M5-0.8 X 5) 1IFRY 2
26 3100532 Solenoid Return Shaft VLA RRYYY T b 1
27 0093491 Collar(8 x 16 X 8mm) Hh>— 1
28 009508 Screw(11/64-40 X 7.5) kxy 1
29 0095336 Solenoid Return Spring V0 /ARRVIRR 1
30 180006 Screwed Pin(M5-0.8 X 6) =S5 1
31 3100523 ConnectingBlock(Right)SupportSpring EiE7 0w ¥ X IT/VK 1
32 3120157 Connecting Block(Right) EE7Oy 7 (#H) 1
33 100002 Nut Tk 3
34 190029 Connecting Rod(M5-0.8 x 40) R 1
35 3100538 Connecting Block(Left) BT O (k) 1
36 110062 Screw(M3.5-0.6 X 8) Fxy 2
37 000014 Washer Ty 2

VC3711M



24

UT DEVICE(3)

VC3711M



UT DEVICE(3)
I

UTEE (3)

24

Ref.No Parts No. Description m A Amt. Req
1 3100506 Lower Knife Driving Lever TAREEEL /X~ 1
2 170005 Screw(M4-0.7 x 6) xRy 2
3 3100502 Lower Knife Carrier TXAZXE 1
4 3100514 Lower Knife Holder T X ZBUSR 1
5 3100513 Lower Knife TARX 1
6 110030 Screw(M3-0.5 x 2.6) Exy 3
7 3500503 Upper Knife Carrier EXRE 1
8 190006 Screw(M4-0.7 x 4) Exy 2
9 100006 Nut Fvhk 2

10 3100503 Knife Guide Lever XZXHA RLIR— 2
11 3100504 Knife Guide Lever Ring(Left) XZHA RLI—=Y 2T (k) 1
12 3100505 Knife Guide Lever Ring(Right) XZAHA RLI—=Y >V T(E) ]
13 130003 Screw(M4-0.7 X 7.3) IExy 2
14 3100515 Upper Knife Carrier Spring EARBIRR 1
15 170006 Screw(M4-0.7 X 2.5) Exy 1
16 3100579 Crank Chamber Cover FHhHIN— 1
17 3500510 Upper Knife Carrier Stop EXRBEX M yIX 1
18 130021 Screw(M4-0.7 x 6) xy 1
19 3100517 Lower Knife Carrier Guide TARBHAR 1
20 110009 Screw(M4-0.7 X 8) xRy 2
21 3100518 Lower Knife Carrier Guide(Upper) TXZXEAAR(L) 1
22 110002 Screw(M3-05 x 5) IExy 1
23 3100512 Upper Knife EXZX 1
24 110024 Screw(M2-04 X 6) xRy 2
25 110115 [110025] Screw(M2-04 x 85)[M2-0.4 X 10] xRy 1
26 110023 Screw(M2-04 X 3.5) Exy 1
27 3100507 Upper Knife Guide EXRAAR 1
28 3100508 Clamp Spring HRPEZ R 1
29 3100509 Clamp Spring Pressure R NAR\BY 1
30 3100510 Clamp Spring Pressure Holder B = KB VAR 1
31 3100511 Clamp Spring Pressure Adjusting PiecehBe S N\X BV HREA 1
32 130005 Screw(M2-04 x 4) Exy 2
33 3100516 Lower Knife Carrier Support Spring ~ TXX&BXI/X 1
34 110034 Screw(M2-04 x 2) kxry 2
35 3500535 [3100560] Supplementary Spring EXZXERBI/NR 1
36 130004 Screw(M4-0.7 X 14) =) 1
37 3100580 Trimming Mechanism, C. Set UT##& (#8) 1
38 3100530 Looper Thread Pull-off W—IVREEA R 1

Ref. No 39 to 59

See the following page.

VC3711M



24

UT DEVICE(3)
EXTRA PARTS
S

37

VC3711M



UT DEVICE(3)

UT RIE(3)

24

Ref.No Parts No. Description m 4 Amt. Req
39 3169920 Wiper Mechanism, C. Set T RERE (18) 1
40 3161015 Solenoid Bracket yL/ARAE 1
41 110009 Screw(M4-0.7 x 9) xRy 2
42 1062035 Wiper Solenoid T4V L /AR 1
43 000012 Nut Fvk 2
44 3161025 Solenoid Lever v /A RLI— 1
45 140014 Screw(M4-0.7 x 8) =87 1
46 0077179 Retaining Ring Ay TY2T 1
47 3161020 Solenoid Lever Pin yL /a4 RLR=EY 1
48 140010 Screw(M4-0.7 X 6) xRy 1
49 3161019 Wiper Bar Guide T IEHA R 1
50 3161022 Wiper Bar R AT 1
51 3161021 © Wiper A AN 1
52 3161027 Wiper Holder T4 IGRILY 1
53 240009 Screw(1/8-44 X 4.8) Exy 1
54 3161016 Thread Clamp Rubber HREZTA 1
55 - 110002 Screw(M3-0.5 X 5) xRy 1
56
57 3161026 Solenoid Cover v /A4 RANR— 1
58 110012 Screw(M4-0.7 X 5) xRy 2
59 000538 ¢ Washer A 2

VC3711M



25

UT DEVICE(4)

VC3711M



UT DEVICE(4)
e

UT XiE(4)

RefNo Parts No. Description m & Amt. Req
1 3100571 Presser Foot Lifter Solenoid, C. Set ISV L /1 R(##) 1
2 3100570 Solenoid Support 0L /A RE 1
3 000070 Hanging Nut mUFv bk 4
4 000162 Washer Ty 8
5 000016 Nut ' Fv ik 12
6 009865 Hanging Bolt(M8-1.25 x 220) BYMRIL 4
7 000676 Spring Washer ATV T Ty oy 8
8 0011733 Presser Foot Lifter Solenoid #rBsvL /AR 1
9 009970 Screw(M6-1 x 20) ji= 4

10 000011 Nut Fvhk 1
11 000528 Washer A 1
12 000588 Anti-shock Rubber BE T 2
13 000306 Nut Fwv bk 1
14 0064045 Lifter Connecting Rod BIB/ &SR 1
15 0064046 Lifter Connecting Link wBIBTUVY 2
16 0035301 Connecting Link Pin BIEs Yoy 2
17 0033024 Retaining Ring Ay U2y 2
18 0064047 Presser Foot Lifter Solenoid Lever WISV L /A RLIIK— -1
19 009853 Screw(11/64-40 X 6.5) IExY 1
20 0032786 Solenoid Lever Pin ViL/ARLNR—=EY 1
21 0037912 Chain i | 1

VC3711M



26

ST2 DEVICE

VC3711M



ST2 DEVICE ST2 &8 26
|5
RefNo Parts No. Description m A Amt. Req
1 3509957 [3509952] ST2 Device, C. Set ST2ZERE (18) 1
2 3101830 Trimming Device, Complete Set A ZEEE (H8) 1
3 1062037 Solenoid VL /AR 1
4 0068206 O-ring(P4) ovuvy 4
5 100020 Nut vk 4
6 3101832 Solenoid Plate VI /A1 RiR 1
7 110041 Screw(M4-0.7 X 8) = 2
8 3101837 Support Plate HR~— MR 1
9 110060 Screw(M4-0.7 x 4.8) xRy 3
10 008737 Screw(M4-0.7 x 20) S 1
11 007611 Screw(M4-0.7 x 20) Exy 1
12 100001 Nut Fv bk 2
13 3101835 Spring Hanger AE S0 1
14 0096025 Spring IR 1
15 170000 Screw(M4-0.7 X 55) =) 1
16 3101834 Solenoid Lever vyL /A4 RLIKR— 1
17 009746 Screw(M4-0.7 X 8) =37 1
18 000629 Rubber Cushion BEIA 1
19 3101833 Solenoid Lever Connecting Block VL /A RLIR—EHEES ]
20 000012 Nut +vhk 2
21 37101831 Bracket Ty ks 1
22 3101836 Guide Plate AR 1
23 110001 Screw(M4-0.7 X 54) IExY 4
24 190079 Bolt (M3-0.5 x 20.5) NIV~ 1
25 3101809 Movable Trimming Knife Holder BARXE 1
26 3101801 Movable Trimming Knife BjA R 1
27 270019 Screw(1/8-44 X 3) =% 1
28 3101802 Fixed Trimming Knife Bl A X 1
29 110023 Screw(M2-04 x 35) xRy 4
30 3101806 Knife Guide AZFAR 1
31 3101810 [3101807] Thread Clamp HRPE= 1
32 100058 Nut Fvhk 1
33 3101808 Thread Clamp Spring Rz R 1
34 009791 Adjusting Screw(M3-0.5 X 6) HEIRY 1
35 110054 Screw(M3-0.5 X 3.5) Exy 3
36 3101804 Holder Support EIXAXAXT 1
37 3501395 [3500555] Positioning Plate(Upper) IR AR(L) 1
38 000538 [000665] Washer A 4
39 009747 [120052] Screw(M4-0.7 x 10}{M4-0.7 X 8} xRy 2
40 009747 [006202] Screw(M4-0.7 x 10}[M4-0.7 X 6] Exy 2
41 3501396 [3500556] Positioning Plate(lLower) RIERAR(T) 1
42 3100711 Top Cover Thread Eyelet BY B 1
43 006035 Screw(9/64-40 x 7) xR 1
44 000644 Spring Washer ATIYT Ty 1
45 000322 Nut Fwhk 1
46 0036133 Cord Clamp(bN- ¢ 8.4) dA—Ro5>07 2
47 110013 Screw(M4-0.7 X 8) I3 1
48 001123 Washer A 2
49 006202 Screw(M4-0.7 X 6) xRy 2
50 3501397 & Finger Guard T4 vHAA—R 1

VC3711M



27

EXTRA PARTS

for heavy material

EY A

10

VC3711M



EXTRA PARTS e ) 27

RefNo Parts No. Description m A Amt. Req
1 0022836 Synchronizer Positioning Pin Ry arEy 1
2 0022837 Synchronizer Cushion RIvarEvyoviay 1
3 007610 Screw(M4-0.7 X 10) Exy 1
4 0093690 Timing Gauge GAZIVTT—Y 1
5 0095220 Looper Timing Gauge W—IREAZ T~ 1
6 3100490 Timing Gauge FAZTT =Y 1
7 3200242 Chain Guide HAAR 1
8 110009 Screw(M4-0.7 X 8) kxy 2
9 000541 Washer Ty 2

10 3109210 Needle Guard(Rear) #HZT(18) 1

VC3711M



28

VC3711M



THREAD STAND & ACCESSORIES(1)
1

R

—

iy

aROTFTIEHUBRM28

RefNo Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) H#3II& (f8)(64%MA) 1
2 9620631 Column Cap A5 hFvvT 1
3 9620670 Column Pipe(Upper) a5 LA (L) 1
4 9620689 Thread Guide Holder(Large) HA RRILT(K) 1
5 911002 Screw(M4-0.7 x 20) xRy 1
6 911001 Screw(M4-0.7 X 12) =S 3
7 910001 Nut vk 4
8 9620673 Column Pipe Connector A5 LA TH#RFE 1
9 911006 Screw(M5-0.8 X 13) ji=S 2

10 910000 Nut +vhk 8
11 9620675 Column Pipe(Lower) A LIRAF(T) 1
12 930052 Washer A 1
13 930053 Spring Washer ATV T Ty % 1
14 910003 Nut vk 1
15

16 9620703 Thread Hanger(3 Spools Type) AL w RNV A BEKRA) 4
17 9620700 Thread Eyelet 7ALvy b 6
18 9620688 Thread Hanger Holder ALy RN ITiEF 4
19 911060 Screw(M6-1 x 15) Exy 4
20 9620691 Thread Guide Arm HA4 R7—LA 1
21 9620690 Thread Guide Holder(Small) A4 BRILT N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA RGAERRA) 1
23 9620678 Spool Cushion AT—=Nowray 6
24 9620679 Spool Pin 27— L8 6
25 9620680 Spool Mat AT7—=IX v~ 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer AU T Ivovy 6
28

29

30

31 :

32 3500700 Belt Cover NIV~ AIX— 1
33 110028 Screw{M6-1 X 46) i) 2
34 962003 Bag % 1
35 —_— Needle(System : UY x 128GAS) # 5
36 0099094 Screwdriver(2.5 X 75mm) (N2 AN 1
37 0093091 Screwdriver(5.5 X 200mm) (N2 AN 1
38 0099051 Thread Tweezers Evtw bk 1
39 9620202 Hexagonal Wrench(2.0mm) 6ALVF 1
40-1 9720238 Instruction Book(English) iR ER A & (355E) 1
40-2 9720237 Instruction Book{Japanese) BRI E (HAGE 1
41 9710112 Parts Book K=Y Ty 1
42 9620008 SF Oil 28(11) H 1

VC3711M



29

Table top installation EFEH
with UT-A, UT Device
UT-A, UT £E&[=

2 8
3 :
©
—@®
5—@
Without UT-A, UT Device EXTRA PARTS
UT-A, UT ZEENFGHLZWVIBE Semi-submerged installation #3E3%
14—C)
‘“P’

12
15

16

VC3711M



ACCESSORIES(2)
e

FI Y UEBRE2)

29

Ref.No Parts No. Description m A Amt. Req
1 3500614 [0063009] Oil Reservoir Rubber Cushion TLE 4
2 180008 Setting Screw(M6-1 X 63) Bf$rxy 4
3 000528 Washer Ty 8
4 000667 Spring Washer ATV Ty 4
5 000011 Nut pab/l 4
6 3100036 Belt Cover(Lower) NI AI—(T) 1
7 006905 Wood Screw(¢ 5.1 x 20) ArY 3
8 0037988 Screwdriver(Short) IZRTAN 1
9

10

11

12 0037912 Chain Ei| 1
13 9611074 Presser Foot Pedal HIBIRY I 1
14 000070 Hanging Nut mU+y bk 4
15 009858 Hanging Bolt(M8-1.25 X 75) BUMRIL 4
16 000162 Washer Ty 8
17 0020064 Supporting Board Rubber Cushion ZURTILE 4
18 0063010 SupportingBoardRubberCushion(Lower) 324 1R I ABE(T) 4
19 000016 Nut Fv bk 8
20 3100008 Supporting Board TR 2
21 3500614 [0063009] OQil Reservoir Rubber Cushion TLEE 4
22 180009 Setting Screw(M6-1 X 16) BT xY 4

VC3711M



30

== — N
WARNING LABEL E&5~NJ)L
LABEL Parts No. Description
NI T mh
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
=
A =
B<EHTIIHZET S,
TEREZBEZDIIT o ph e
= 390143 Z{EEESANIL
BENERET BT . RIFIRS
BEZTI>THhS, &
RERCREETD L,
-\l\ " j : (Y
ADANGER | 535 "7 g v
<ok —Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power e A
supply and wait BREIEINN
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ARIN)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EBlEEARTRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
THEE SayERe A
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

TR EES A
IETID?J.II.,%\.?/\} L




31

| INDEX
VC3711M Page =1
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 4 29 000538 3 33 001123 26 48
000011 25 10 000538 17 12 001170 8 56
000011 29 5 000538 21 20 001174 6 25
000012 24 43 000538 24 59 001228 8 61
000012 26 20 000538 26 38 001457 23 22
000014 2 38 000541 27 9 001818 3 50
000014 18 2 000547 4 30 001900 7 9
000014 23 37 000555 6 31
000015 2 25 000560 15 22 003657 13 31
000016 25 b 000561 11 48 003657 17 21
000016 29 19 000588 25 12 003657 22 18
000070 25 3 000597 23 6
000070 29 14 000598 23 5 004154 8 58
000140 23 4 000600 6 35 004182 2 42
000145 23 20 000600 11 44 004236 4 26
000162 25 4 000600 15 8 004312 6 27
000162 29 16 000600 20 4 004358 2 51
000177 3 6 000629 26 18 004358 7 2
000195 4 32 000636 15 6 004358 8 45
000199 12 40 000637 7 33 004440 8 5
000234 5 33 000637 10 40 004440 10 38
000290 6 17 000644 2 50 004441 8 7
000304 5 19 000644 21 26 004591 8 40
000306 25 13 000644 26 44
000309 7 21 000651 2 17 005049 11 45
000322 21 27 000651 3 34 005049 20 27
000322 26 45 000652 13 12 005071 6 24
000327 8 24 - 000667 29 4 005071 10 35
000334 4 31 000669 11 43 005075 1 32
000360 3 53 000676 25 7 005650 6 36
000397 5 17 000690 8 29 005650 23 8
000397 12 47 _ 000690 8 53
000401 12 48 000726 1 34 006004 4 28
000425 20 16 000730 13 32 006035 21 25
000426 20 3 000740 10 46 006035 26 43
000445 8 2 000750 12 43 006038 8 27
000463 5 26 000755 13 27 006202 21 32
000498 18 17 000775 12 55 006202 26 49
000505 3 57 000924 1T 18 006212 11 9
000505 11 41 000924 13 35 006905 20 6
000528 9 10 000926 6 20 006905 29 7
000528 13 23 000989 6 4 006921 14 10
000528 25 11
000528 29 3 001093 3 47 007006 17 24
000531 5 40 001107 5 14 007006 22 21
000535 2 49 001107 11 30 007610 22 28
000538 2 43 001123 10 48 007610 27 3
000538 2 46 001123 21 31 007611 26 11



INDEX

VC3711TM Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
0013648 14 9 0036133 21 28
009142 7 12 0036133 23 19
009508 23 28 0014120 18 11 0036133 26 46
009526 9 23 0036175 3 44
009604 8 32 0020064 29 17
009604 9 13 0020119 3 27 0037108 3 b1
009736 12 23 0020137 T 31 0037912 25 21
009736 14 4 0020271 8 15 0037912 29 12
009736 17 8 0020350 11 42 0037988 29 8
009736 22 3 0020759 1 5
009737 26 10 0020759 2 9 0060057 6 18
009746 26 17 0060142 8 8
009747 21 21 0021010 15 27 0060175 4 27
009747 21 22 ‘
009747 26 39 0022836 17 6 0063010 29 18
009747 26 40 0022836 22 1 0063044 7 3
009749 7 24 0022836 27 1 0063051 9 19
009784 . 4 24 0022837 17 7 0063053 9 20
009791 21 16 0022837 22 2 0063055 4 6
009791 26 34 0022837 27 2 0063056 g9 21
009853 25 19 0063057 9 22
009858 29 15 0023381 17 3 0063074 3 49
009865 25 6 0063076 17 18
009970 25 9 0024083 3 2 0063076 22 14
009976 18 8 0024084 3 1 0063083 8 28
009984 18 36 0063084 8 30
009984 23 16 0030255 3 3 0063087 8 4
009985 22 11 0063096 6 37
_ 0031111 3 7 0063138 13 28
0010017 16 22 0031831 16 6 0063216 15 17
0010055 20 18 0063217 15 16
0010057 18 14 0032425 3 45 0063515 8 52
0010108 20 8 0032426 3 46 0063579 23 3
0010119 20 22 0032646 9 12 0063586 22 10
0010254 18 15 0032786 25 20 0063606 23 14
0010264 20 9 0032799 11 3 0063607 18 30
0010923 18 34 0032853 12 26 0063607 23 12
0032952 3 4 0063608 18 1
0011720 18 33 0063608 23 17
0011733 25 8 0033024 2 20 0063609 18 35
0011795 16 24 0033024 17 25 0063609 23 15
0011795 20 11 0033024 22 22 0063610 23 11
0011801 23 2 0033024 25 17 0063612 17 4-2
0011802 23 1 0063612 22 6
0035301 25 16
0012071 18 21 0035813 3 52 0064045 25 14
0012480 14 8 0064046 25 15

0036133 20 28 0064047 25 18



VC3711M

Parts No. PageNo. Ref.No. Weight{g)

Parts No.

INDEX

Page No. Ref.No. Weight(g)

Page =3

Parts No. PageNo. Ref.No. Weight{g)

0065275
0065372
0065389
0065452
0065453

0068011
0068206

0077179
0077179
0077179
0077179
0077270
0077322
0077410

0090068
0090071
0090807
0090812
0090856

0093089
0093154
0093212
0093214
0093303
0093357
0093358
0093365
0093389
0093479
0093483
0093487
0093491
0093491
0093507
0093508
0093509
0093556
0093611
0093617
0093690
0093864
0093864

2
8
10
16
15

26

17
22
24

23

wwwww

—

—

N
DO WO WOWWONNNN—=NNO O

N —
N =~

8
3
32
4
1

4
4

36
19
15
46

~N A

40

12

11

19
19
16
25
7-1

10
45
33

26
31
27
37
39
38
17

~N © A

0094201
0094201
0094387
0094390
0094396
0094396
0094491
0094566
0094577

0095168
0095170
0095214
0095220
0095334
0095336
0095388
0095389

0096025

0099051
0099091
0099094

100001
100002
100002
100002
100002
100003
100003
100005
100006
100006
100014
100020
100058
100058

110001
110001
110002
110002
110002
110002
110002
110002

1 21
2 34
8 51
8 54
17 23
22 20
17 4-1]
9 6
13 15

6 26
6 23
6 7
27 b
8 55
23 29
23 21
23 23

26 14

28 38
28 37
28 36

26 12
10 28
15 9
18 26
23 33
9 11
13 24
11 47
19 9
24 9
15 23
26 5
21 14
26 32

21 10
26 23
2 39
5 25
7 39
8 11
18 3
19 22

110002
110002
110002
110004
110004
110004
110004
110005
110008
110008
110009
110009
110009
110009
110009
110009
110009
110009
110009
110009
110009
110009
110009
110012
110012
110012
110012
110012
110012
110012
110012
110012
110013
110013
110013
110013
110013
110013
110013
110013
110013
110013
110013
110013
110014
110016
110017
110019

23
24
24

6

8
12
23
10

~N 0w N

11

16
20
21
22
26

20
10

18
22
55
39
19
12
13
15
44
6
47
16
10
12
.
16
13
5
20
30
20
41
8
22
22
15
471
2
5
16
7
58
12
14
42
27
34
50
21
18
29
29
26
47
58
27
2
24



INDEX

VC3711TM Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110021 12 25 110101 2 61 160000 5 21
110022 12 4 110101 3 23 160000 13 14
110023 12 22 110101 10 9 160001 2 31
110023 19 26 110115 19 25 160001 5 31
110023 21 12 110115 24 25 160001 8 14
110023 24 26 160001 10 18
110023 26 29 120001 8 50 160001 11 34
110024 19 24 120001 13 17 160001 15 21
110024 24 24 120001 18 10 160002 11 4
110026 5 35 120006 18 19 160003 9 3
110027 5 29 120009 2 2 . 160003 10 31
110028 28 33 120009 11 18 160003 12 2
110030 19 6 120011 10 42 160003 23 25
110030 24 6 120011 15 28 160004 5 13
110031 2 33 120013 6 29 160004 6 21
110031 9 26 120013 9 15 160004 12 51
110031 13 3 120013 13 11 160005 - 5 2
110033 13 34 120013 20 17 160005 6 2
110034 19 34 120013 23 10 160006 12 42
110034 24 34 120015 6 30 160007 2 b6
110035 7 6 120015 7 15 160007 5 3
110035 12 37 120016 1 36 160007 6 3
110036 12 7 120017 8 35 160007 9 18
110039 10 4 120043 14 2 160007 11 2
110039 13 9 160007 12 28
110041 1 20 130002 2 36 160008 5 32
110041 2 16 130003 2 6 160023 7 37
110041 13 29 130003 3 42 160024 10 7
110041 26 7 130003 19 13 160040 10 2
110043 2 53 130003 24 13 160043 10 47
110043 13 6 130004 11 40

110045 1 2 130004 19 36 170000 26 15
110045 15 11 130004 24 36 170001 2 29
110046 13 8 130005 12 15 170002 1 25
110048 1 13 130005 19 32 170003 5 45
110054 3 b4 130005 24 32 170004 3 21
110054 8 16 130011 11 36 170005 19 2
110054 21 17 130016 8 21 170005 24 2
110054 26 35 130021 19 18 170006 19 15
110060 26 9 130021 24 18 170006 24 15
110062 18 31 170009 8 47
110062 23 36 140010 24 48 170009 18 6
110072 12 21 140014 24 45 170009 22 31
110079 2 59 170038 8 48
110084 8 23 150000 5 23

110089 20 25 150001 22 24 180005 2 32
110100 1 27 180006 18 23

110100 3 26 160000 1T 15 180006 23 30



INDEX

VC3711M ~ Page = 5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
180008 29 2 340004 5 36 1095001 21 5
180009 29 22 340008 10 10 1095007 17 1
340014 8 b7
190004 11 46 340025 12 18 1096029 17 2
190005 2 23 1096029 18 16
190006 19 8 350006 14 13 1096029 20 41
190006 24 8 350009 3 39 1096022 21 30
190029 18 27 1096030 14 11
190029 23 34 910000 28 10 1096030 20 10
190079 26 24 910001 28 7
910003 28 14 1097007 20 23
240009 24 53 1097009 20 1
911001 28 6
260000 7 35 911002 28 5 1098012 14 12
260006 8 25 911006 28 9 1098013 20 40
911060 28 19 1098015 20 7
270019 21 8
270019 26 27 930052 28 12 1200397 20 34
930053 28 13 1200454 20 38
290029 3 8 9300565 28 27
1253240 20 b5
300000 10 25 962003 28 34
300000 15 7 2040033 15 20
300006 9 8 1062035 24 42
300006 11 15 1062037 26 3 2100265 2 b4
300100 2 30
300101 1 24 1066127 18 32 2150325 15 10
300500 10 5 1066138 18 29
3040040 2 26
310006 7 32 1090185 20 20
310007 7 30 1090187 20 36 3100004 1 28
310017 13 26 1090190 7 28 3100005 1 29
310040 6 14 1090242 20 21 3100006 4 18
310068 12 54 1090242 20 37 3100008 29 20
310093 5 18 1090248 20 19 3100016 2 11
310132 5 15 1090249 20 35 3100020 2 4
3100034 2 60
320006 15 4 1091145 21 4 3700036 29 ©
320010 16 12 1091146 20 13 3100042 1 14
1091160 18 12 3100046 1 23
330000 7 20 3700050 2 18
330002 10 20 1094008 14 14 3100051 2 19
330015 12 49 1094055 20 31 3100053 2 21
1094055 20 32 3100061 15 12
340000 1T 37 1094056 20 24 3100076 3 22
340001 10 27 1094057 20 39 3700078 6 34
340001 12 13 1094061 20 30 37100081 3 48
340003 11 22 3100082 3 25



INDEX

VC3711M , Page =6
Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100083 3 24 3100155 10 23 3100225 12 27
3100084 3 20 3100156 10 11 3100226 12 36
37100085 3 19 3100157 10 13 3100231 12 32
3100087 3 43 3100158 10 14 3100235 11 37
3100088 3 18 3100159 10 17 3100241 12 5
3100090 4 12 3100160 10 19 3100242 12 3
3100091 4 13 3100161 10 21 3100243 12 1
3100092 4 19 3100179 12 53 3100245 12 9
3100093 4 20 3100182 12 20 3100246 12 8
3100094 4 14 3100183 12 17 3100250 7 31
3100095 4 15 3100184 12 19 3100253 7 29
3100096 4 16 3700185 12 16 3100254 7 26
3100097 4 17 3100186 12 14 3100256 7 25
3700098 4 11 3100187 12 11 3100260 5 37
3100099 4 3 3100189 11 8 3100261 5 38
3100100 4 5 3100190 11 7 3700262 5 30
3100103 11 23 3100191 1T 10 3100263 5 24
3100104 11 24 3100192 11 6 } 3100264 5 27
3100110 8 9 3100193 T 11 3100265 5 28
3100112 8 10 3100194 11 12 3100266 5 39
3100113 2 13 3100195 11 13 3100267 5 34
3100121 5 12 3100196 11 14 3100268 5 41
3100122 5 8 3100197 11 17 3100269 5 44
3100123 5 11 3100199 11 19 3100270 5 43
3100125 5 22 3100200 11 21 3100271 5 47
3100126 5 20 3100201 11 26 3100272 5 46
3100127 5 9 3100202 11 20 3100275 6 9
3100127 6 11 3100203 11 28 3100281 6 8
3100128 5 5 3100204 11 32 3100283 6 10
3100129 6 6 3100205 11 31 3100285 6 28
3100130 5 1 3100206 11 35 3100286 6 32
3100131 5 6 3100207 11 33 3100287 6 33
37100131 6 5 3100208 11T 29 3100294 8 34
3100132 5 7 3100209 11 39 3100300 9 2
3100140 10 34 3100210 11 38 3100301 9 b
3100141 10 37 3100211 11 27 3100302 9 1
3100142 10 39 3100212 12 44 37100303 9 14
3100143 10 41 3100213 12 38 3100304 9 16
3100144 10 45 3100214 12 41 3100305 9 17
3700145 10 44 3100215 12 39 3100307 9 24
37100146 10 43 3100216 11 5 3100309 9 9
3100147 10 30 3100217 11 1 3100310 8 13
3700149 10 33 3100218 12 46 3100329 15 14
3700150 10 29 3100219 12 50 3100330 15 26
37100151 10 26 3100220 11 49 3100331 15 29
3100152 10 12 3100221 12 30 3100331 16 15
3100153 10 22 3100222 12 31 3100332 16 11

3100154 10 © 3100224 12 33 3100334 16 17



INDEX

VC3711M Page = 7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
37100338 7 36 3100516 24 33 3101804 21 18
3100342 16 13 3100517 19 19 3101804 26 36
3100343 16 16 3100517 24 19 3101805 21 3
3100345 15 13 3100518 19 21 3101806 21 9
3100354 16 8 3100518 24 21 3101806 26 30
3100355 10 36 3100520 23 24 3101808 21 15
3100356 16 19 3100523 18 24 3101808 26 33
3100357 16 7 3100523 23 31 3101809 21 6
3100358 16 14 3100524 23 9 3101809 26 25
3100370 16 20 3100525 22 29 3101810 21 13
3100371 16 10 3100526 22 27 3101810 26 31
3100383 3 35 3100529 17 15 3101830 26 2
3100384 3 36 3700529 22 12 3101831 26 21
3100386 3 37 3100530 19 38 3101832 26 6
3100387 3 38 37100530 24 38 3101833 26 19
3100392 16 9 3100532 23 26 3101834 26 16
3100410 10 8 3100533 8 49 3101835 26 13
3100442 3 41 3100535 22 9 3101836 26 22
3100490 27 6 3100536 22 8 3101837 26 8
37100502 19 3 3100538 18 28 '
3100502 24 3 3100538 23 35 3103000 3 55
3100503 19 10 3100567 18 9 3103001 3 56
37100503 24 10 3100570 25 2

3100504 19 11 37100571 25 1 3107273 8 60-1
3100504 24 11 37100579 19 16 3107274 8 60-2
3100505 19 12 3100579 24 16 3107303 8 20
3100505 24 12 3100580 19 37 3107306 8 22
3700506 19 1 3100580 24 37

3100506 24 1 3100711 21 24 ‘ 3109210 27 10
3100507 19 27 3100711 26 42 37109300 10 1
3100507 24 27

3100508 19 28 3101200 4 23 3110012 2 37
3100508 24 28 3101202 22 25 3110014 2 14
3100509 19 29 3101216 8 44 3110031 13 18
3100509 24 29 3101242 20 26 3110033 13 7
3100510 19 30 3101243 20 15 3110034 13 1
37100510 24 30 3101244 20 12 3110037 13 2
37100511 19 31 3101300 12 52 3110038 13 5
3100511 24 31 3101585 18 18 3110039 13 19
3100512 19 23 3101586 18 13 3110051 13 16
3100512 24 23 3101587 18 4 3110070 2 40
3100513 19 5 3101588 18 7 3110072 2 41
3100513 24 5 37101590 18 22 3110073 2 b2
3100514 19 4 3101800 21 2 3110108 2 45
3100514 24 4 3101801 21 7 3110115 2 48
3100515 19 14 3101801 26 26 3110160 1T 19
3100515 24 14 3101802 21 11 3110165 13 33
3100516 19 33 3101802 26 28 3110166 2 15



INDEX

VC3711TM Page =8
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
3110167 2 3 3180035 2 5
3110169 14 3 3180059 5 48 3270015 7 1
3110173 13 25 3180060 5 16
3110174 13 20 3180080 16 25 3500100 7 5
3710180 14 5 3180084 15 18 3500284 3 31
3110183 13 22 3180090 12 29 3500285 3 28
3110184 13 30 3180091 12 24 3500286 3 13
3110185 1" 26 3180095 12 56 3500287 3 10
3180100 10 3 3500299 8 46
3118060 7 11-1 3180302 13 10 3500305 8 42
3118061 7 11-2 3180303 14 1 3500309 4 1
3180304 2 28 3500360 22 23
3119050 12 35 3180305 2 35 3500425 16 23
. 3500430 1 3
3120033 14 7 3200047 3 32 3500431 1 8
3120157 18 25 3200048 3 15 3500432 2 10
3120157 23 32 3200049 6 38 3500503 19 7
3120416 8 43 3200063 4 7 3500503 24 7
3200064 4 8 3500510 19 17
3139200 12 6 3200068 4 10 3500510 24 17
3200086 13 13 3500514 17 20
3150020 4 21 3200088 7 40 3500514 22 17
3150151 15 24 3200089 7 38 3500516 17 22
3150155 15 25 3200090 7 42 3500516 22 19
3150195 15 19 3200100 6 13 3500530 17 17
3200101 7 14 3500530 22 13
3151010 17 9 3200112 7 18 3500535 19 35
3151011 17 10 3200113 7 22 3500535 24 35
3151012 17 11 3200114 7 17 3500614 29 1
3200115 7 13 3500614 29 21
3160136 4 9 3200118 7 23 3500700 28 32
3160168 8 41 3200226 6 16
3161015 24 40 3200227 16 5 3501395 21 19
3161016 24 b4 3200230 15 5 3501395 26 37
3161019 24 49 3200236 16 1 3501396 21 23
3161020 24 47 3200237 15 15 3501396 26 41
3161021 24 51 3200238 16 3 3501397 21 33
3161022 24 50 3200242 27 7 3501397 26 50
3161025 24 44 3200243 15 3 3501533 13 4
3161026 24 57 3200251 4 22
3161027 24 52 3200252 4 25 3507058 8 18
3169920 24 39 3507064 8 17
3201037 20 14 3507065 8 59
3180023 T 11
3180024 1 12 3204021 4 4 3509005 12 34
3180025 1 16 3204040 1 7 3509202 12 10
3180026 1T 17 3509320 9 25
3180027 2 1 3210002 1 1 3509957 26 1



INDEX
VC3711M Page = 9

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)

3509958 21 1

4109410 1 33

6100709 6 1

6209401 1 38

9611074 29 13

9620008 28 42
9620202 28 39
9620631 28 2
9620666 28 22
9620670 28 3
9620673 28 8
9620675 28 11
9620678 28 23
9620679 28 24
9620680 28 25
9620681 28 26
9620688 28 18
9620689 28 4
9620690 28 21
9620691 28 20
9620696 28 1
9620700 28 17
9620703 28 16

9710112 28 41

9720237 28 40-2
9720238 28 40-1



P/N 9710112(P)
No. 2 Edited in 2008.8
(VC3711M)

llarlla fo

PINSY VESHRAEH]
YAMATO SEWING MACHINE MFG. C0,LTD

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 KERWEARAXRHELITHIRIZS
TEL(06)6364-1321(R) FAX(06)6365-5176

Printed in Japan 2008.8.2HQ®



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROS MECHANISM
	[P11] 前送リ調節機構
	[P12] NEEDLE GUARD & FEED DRIVING MECHANISM
	[P12] 針受ケ及び送リ機構
	[P13] KNIFE DRIVING MECHANISM
	[P13] メス機構
	[P14] MISCELLANEOUS SUCTION PIPE
	[P14] 吸込管関係
	[P15] LUBRICATING MECHANISM(1)
	[P15] 給油機構(1)
	[P16] LUBRICATING MECHANISM(2)
	[P16] 給油機構(2)
	DEVICE 装置
	[P17] UT-A□□ DEVICE(1)
	[P18] UT-A□□ DEVICE(2)
	[P19] UT-A□□ DEVICE(3)
	[P20] UT-A42, UT-A44F DEVICE(4)
	[P21] ST2-A DEVICE
	[P22] UT DEVICE(1)
	[P23] UT DEVICE(2)
	[P24] UT DEVICE(3)
	[P25] UT DEVICE(4)
	[P26] ST2 DEVICE

	[P27] EXTRA PARTS
	[P27] 特注部品
	[P28] THREAD STAND & ACCESSORIES(1)
	[P28] 糸立及びアクセサリ関係(1)
	[P29] ACCESSORIES(2)
	[P29] アクセサリ関係(2)
	[P30] WARNING LABEL
	[P30] 警告ラベル
	[P31] INDEX
	[P31] 索引



